K4£%] ( K4 series)

=. #&%IE/Cloth plate assemblies

E& &1 /Bushing assemblies
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No. Paftrs No. Ref.F:;ﬁrrI.lilo. gl Description Nfr(nier

1 501005 7021 #5TM4x10 screw 3
2 502001 007043 HETMAXE screw 3
3 303607 TR ped cover 1
4 L02001 7019 HETMAx8 screw 7
5 30212008 2 Cover plate 1
6 30222006 E & Flat mat 1

30222027 HRH Flat mat 1
7 S01004 L2 screw 1
8 302930 e bed cover 1
9 31001005 FTHR 4R needle plate 1
10 S01005 L] screw 2
11 31012023 0389 % °°"E:npr:lal‘é 1
12 303604 0388 JEARAE (W) 'fif""e’ pate 1
13 504019 7024A 3l screw 2
14 31026004 0330 Bkl pin 1
15 510026 4554 5T M3X3 screw 2
16 31022004 0325 i b 2 peeae towm ater 1
17 31012039 T AR A TR bed cover plate 1
18 30222006 21005 By 4 cushion 2
19 31001008 i EEE G cover before bed 1
20 31009005 R BB bracket 1
21 S01006 HRETM3x4.5 screw 2
22 30226013 240198 S pin 1
23 31001010 RS hinge 1
24 510005 4554 H4TM3%3 screw 2
25 207511016 007022A 5 MAx16 screw 2
26 30128002 k05 bracket assembly 3
27 301520002 250013 i EAE G FEIEET  [screw 1
28 301530002 BRET screw 1
29 S02001 007043 12ETM4x6 screw 3
30 303601 SEEAlE (B Sgﬂ;gx:‘s 1
31 30213045 UTid 2k threadguide 1
32 S01004 247 screw 1
33 13812007 i circlip 1
34 S01002 2T screw 2
35 30213009 JTLRIR threadguide 1
36 301511024 AT screw 1

F. EH#EHS/Main shaft assesmblies

. -
No. Parts No. Ref. Part. No. AR Description Number
1 31003002 RS sleeve 1
2 30103106 210297 JURZ Ltk sleeve 1
3 30103106 210297 JuRZ Ltk sleeve )
4 20103020 250141 A sleeve 1
5 20103020 250141 puiitiiEe sleeve 1
6 30203004 250146 G LE sleeve X
7 30203005 251003 A TE sleeve 1
8 30203024 250147 SRR sleeve 1
9 30203025 250136 e sleeve 1
10 20622019 B plug 1
11 30122039 bUiES) plug 1
12 30203002 250137 ERiE sleeve 1
13 30203003 250138 FEEEE sleeve 1
14 30203006 0628 el s sleeve 1
15 30203039 0628 FRAEIE sleeve 1
16 30203011 250139 Ly sleeve 1
17 30203017 250140 AN sleeve 1
18 30222011 i plug 1
19 30203018 250141 ZANF G sleeve 1
20 30203014 EERLLIES sleeve 1
21 30222010 i plug 1
22 30203015 EEVELES sleeve 1
23 30203016 204089 [EE R sleeve 1
24 30203012 VRS sleeve 1
25 30203009 250191 AT sleeve 1
26 30203010 250144 TR sleeve X
27 P03005 4 X8 pin 1

PO, TF##fF/Hook shaft assemblies

7 30112001 255002 eI filter 1
8 30223006 255108 i pin 1
9 301530001 250117 Bl bed pin 4
10 20122009 210003 iES] plug 1
11 30111001 206590 bR oil sight gauge 1
12 W02003 10 (£ washer 4
13 S05001 B24TM10%27.5 screw 4
14 30112002 250020 i cover 1
15 501002 7017 HBETMAX6.5 cscrew 2
16 100886 HLIE LT chassis 1
17 100887 e S:;:gﬁ under 1
18 30226004 B4 pin 2
19 30122007 biika) plug 1
20 31022008 i plug 1
21 31022015 bliES) plug 1
22 31022016 i plug 1
—. BFREMFICover assemblies
=) = SN - £y
Mo | pansno | metpanno | #H[oesemion |y
1 S04060 7021 ETMAX12 screw 9
2 303600 b () arm cover(top) 1
3 30122005 e plug 1
4 20711055 S Oil Sight Window 1
5 21022003 A oring 1
6 31022010 |- g w7 4 The head gasket 1
7 501060 7052 #2£TM6x10 screw 6
8 303605 250154 Ji ditR arm cover(rear) 1
9 31022013 250155 5w bR A gasket 1
10 207511007 ) screw 2
11 31012020 LaRiEaks needle bar cover 1
12 31022006 Pk di#H®  |oring 1
13 13837002 [B175: plug 1
14 10122003 i plug 1
15 303599 WLk (i) |arm cover(rear) 1
16 31012042 lew B 2R glass plate 1
17 31012029 PR Shield frame 1
18 30111003 250257 PR eye guard 1
19 W01002 202875 ] sticker 2
20 S01006 7009 #5TM3x4.5 screw 2
21 501060 7052 R screw 2
22 W02004 303335 6 sticker 1
23 31012012 RO e e 1
24 301520001 URET screw 1
25 W03001 210307 ligis 1] washer 2
26 20131063 PR sticker 1
27 S01002 HRET screw 1
28 31022014 RERH Card line piece 1

—. ZER¥E/Frame assemblies

it s SN . - L
No. Parts No. Ref.Part.No. B2 Description | #tit  Number
1 30122006 240052 biiE2) plug 2
2 21022005 biiES) plug 1
3 21012018 B IES R \washer 1
4 20622019 biES) plug 1
5 30222002 209084 bS] plug 1
6 H01001 240001 I 24 ring 1

75 No. Pafth?No. Reif. f;:lj:lo. kil Description NumT)er
1 400082 250551 L] crankshaft 1
2 $10016 7036 H24TM4xX5 screw 1
3 31002008 250554-92 ek crankshaft 1
4 510015 7128 HETMEX0.75%4  |screw 2
5 400070 210091-92 FRIEH connection 1
6 301511004 5376 #57SM11/64*40 _|screw 4
7 400228 252056-92 ERihi crank 1
8 505002 4534 TETVOXT I Tholt 1
9 3012400300 250529A91 R bearing 1
10 510029 4547 #ETMEX0.75%5  |screw 8
11 3012400400 250557-91 A bearing 1
12 30103012 RS bushing 1
13 3023501700 401 JEAE LR |gear(lower) 1
14 30103008 250544 AT bushing 1
15 31003004 R bushing 1
16 512003 4555 HETMEX0.75%7  |screw 2
17 B01003 1763042 bearing 1
18 30108001 250514 il ring 1
19 501004 7018A 5/ MAx7.8 screw 2
20 3023501800 402 Al [ 4L [gear(lower) 1
21 30235020 305050C [ timing belt 1
10 30227003 251018 EHIFE latch 1
11 S01003 7021 IRETM4x12 screw 2
12 30123002 179040-05 E sponge 1
13 30112009 206524 AT oil wick retainer 1
14 30123014 212186 bLiE oil wick 1
15 30134001 3564 needle holder 1
16 $10026 4554 H2ETM3x3 screw 3
17 30115067 35644 needle plate 1
18 302517001 005511-HC 15T screw 2
19 30210005 5 EE1E] sponge 1
20 $10007 4546 H2ETMAx4 screw 2
21 30204035 4035 i oil wick 1
22 301511025 7086 Pt IR ST screw 1
23 30201008 251512 SR needle guard(rear) 1
24 30217002 257567 JEdER needle guard(rear) 1
25 510007 4543 12T MAx4 screw 2
26 30204003 251513-92 PR iR lever 1
27 501029 7013 #ETM3.5%7.5 screw 1
28 30201007 251514 [y i 1
29 30217001 257568 e i 1
30 30117001 kA sponge 1
31 30203056 PEHEER sleeve 1
32 30207071 L e 1

o] s SN - Hok
No. Parts No. Ref.Part.No. H Description Number
1 501011 7028 2£TM5x10 screw 2
2 301510004 4592 AT screw 1
3 511001 7152 HETMEX0.75%6  |screw 1
4 S08001 7153 #4TM6X0.75x3.5 |screw 1
5 30224005 BT A Al bearing 1
6 400065 250560A b4 crankshaft 1

-~ L ETY connection
7 400061 253500-92 HRFALE assembly 1
8 501008 007021A #8£/M3.5x13 screw 2
9 400308 ST it motion assy 1
10 30104006 253501A A crank assembly 1
11 505002 4534 TR Toolt 1
12 30109003 250524 ISt RS it balance weight 1
13 S10002 4514 $5TM5x5 screw 2
14 30103004 250506 e joint 1
15 512003 4555 #ETMEX0.75x7  |screw 4
16 510029 4547 $25TM6x0.75x5__[screw 9
17 3012400400 250529-91 il il K bearing 1
18 30103012 kLS bushing 1
19 30235004 L E bR gear(upper) 1

20 31003003 R bushing 1
21 3012400400 250528-91 FLESETTS bearing 1
22 B01005 17#6203 bearing 2
23 31002009 J it shaft 1
24 31035002 Fi pulley 1
25 512001 4556 #5TMEX8 screw 1
26 $10009 4541 5T M6X8 screw 1
27 505004 4501 ) screw 1
28 W01004 204585 Hh washer 1
29 $10004 4592 HETMBx1x12 screw 1
30 301517001 4T screw 1
31 31009001 S i Balance weight 1

@
N~ 4 FERPE/Needle bar assemblies

it s SN “ Deserintior B
No. Parts No. Ref.Part.No. g escription Number
1 30202024 251014-91 EHAT needle bar 1
2 30102009 206061 ghppgLy  [nocdlebar 1

clamp
3 301511005 5325 EHATALRIBE] [screw 1
4 30205002 251016 EFRERE link 1
5 30102050 206053 SRR eccentric pin 1
6 B07001 240008 | ks x 12x 12 |"ecdle 1
baearing
7 30128030 240101 ] washer 1
8 30109004 206063 ERATHEH  |guide block 1
9 31009006 251017 WHFHE |guide 1




J\. FP4F#4E/Feed mechanism

34 30209008 252632 EAVREEN block 1
35 B07008 210238 Hhi&9x12x13 needle bearing 1
36 30204008 252628 EEE i guide (right) 1
37 510013 7152 $4TM6%6 screw 1
38 30208001 EEE collar 1
39 $10029 BRET screw 1
40 30208002 EELE) collar 2
41 $10029 WRET screw 2

+t. TEER4E/Needle guard assemblies
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)TNtJ). Pags JNo. Re/f.f;rt(.lilo. A Description Nunier
1 3021000300 252607-92 AR CE AL |eccentric 1
2 $10006 4539 #ETM5%6 screw 2
3 B07007 204084 17k 22x26x10 needle bearing 1
4 30224001 240236 17k 28x24x13 needle bearing 1
5 30229001 240234 i ring 1
6 30229002 240237 i ring 1
7 30205004 252608 HEFF rod 1
8 30204005 252609-92 k] crank 1
9 S05005 4531 1ETM5%12 screw 1
10 30228007 240055 By washer 1
11 502016 7041 #25TM3%3.2 screw 1
12 30205005 252612 L IEAT rod 1
13 30205007 252614 R AT link 1
14 30205006 202176 HEFF link 1
15 510007 4537 15T MAx4 screw 1
16 30226007 252613 HEFFRY pin 2
17 20123021 202176 JK7951H 4% oil wick 1
18 30226008 252616 i pin 1
19 30204006 252617 % crank 1
20 510029 7142 #2ETMEX5 screw 2
21 30204007 252618-91 I I link 1
22 510029 2547 HETMEX5 screw 2
23 30202008 252622 EFEETE T RIAR guide 1
24 $10006 4539 1ETM5%6 screw 1
25 30227005 252620 Fuii spring 1
26 302530001 7131 [-33) screw 1
27 30202009 252621 FFEESR shaft 1
28 001022 240017 ORI 7x1.5 oring 1
29 30212013 252523 EEENS lever 1
30 S01011 #5TM5%10 screw 1
31 31011007 252624-VB Ellign indication plate 1
32 S02004 4537 I2ETM4x8 screw 1
33 30202010 252625 A screw 1
34 HO05012 201629 1484 ring 1
35 HO5006 200983 1485 ring 1
36 001023 240251 O [#5%1.5 oring 1
37 S09015 4550 H24TM4x10 screw 1
38 P03011 Hi3x12 pin 1
39 30209006 252626 oy liner 1
40 302516001 252660 ERIE S5 nut 1
41 $10007 4543 B2ETM4x4 screw 1

No. Parts No. Ref. Part. No. “f Description Number
1 30210002 252036-92 Ve sccentric 1
2 S$10015 7128 H2ETM6X0.75%4 screw 1
3 B07009 206172 Hli7&K26x30x12.7 |needle bearing 1
4 30205003 252035 JERF rod 1
5 30226005 252037-91 TEFERY pin assembly 1
6 N01004 4805 42 REMS nut 1
7 W01004 240062 SERFRE R washer 1
8 30201010 252039 AT guide/looer shaft |1
9 30109001 201074 34 guide 1
10 W02001 202286 #[El5 washer 1
11 301511004 4019 E&:d 1) screw 1
12 30202007 252044 R EEAT shaft 1
13 30228006 240232 E washer 1
14 505048 4524\7110 $24TM4x10 bolt 1
15 W02002 201252 R4 washer 1
16 30228005 240231 HH washer 1
17 30204004 252046-92 1725 1 il i lever 1
18 505002 4534 125TM6%0.75x15.2 |screw 1
19 30201011 252040-92 IEEES holder 1
20 504019 7021A 1ETM4x12 screw 2
21 30228003 252041 HH washer 2
22 30209003 252042 e slider 1
23 30209004 252043 ik pin 1
24 510007 4543 5T MAx4 screw 2
25 30201012 252045-92 S Pk holder 1
26 30201101 BliES looper holder 1
27 30221018 I joint screw 1
28 30213050 ek threadguide 1
29 $10007 7129 HRETMAX5 screw 1
30 30217003 257566 e looper 1
31 30228004 252047 EEE AT washer 2
32 30203007 252052 JEE UsHD bushing 1
33 S$10013 HRET screw 2
34 30203044 252049-91 IESS bushing 1
35 001021 231011 OXIfE12.2x2.4 o ring 1
36 30228002 252055 e washer 1
37 30202006 252048 A shaft 1
38 S05046 7145 #2%TM3.5%9.5 screw 1
39 S01006 2T screw 1
40 30223014 i felt 1
41 12921002 [EIREES pipe 1
42 30203045 AR oil cover 1

_I_._
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PRET R4 /Needle feeding assemblies

+. ERE G /Presser form assemblies

7B ] SN R B
)Nc;. PagsJNo. Re/f.f;rt(.lilo. A Description Njﬂrzﬁier
1 30110007 254501A WL ol 1
2 S10002 4514 HEETM5 X 5 screw 2
3 400059 254511 WREERF connection 1
4 30104024 254503 WRE IR A crank 1
5 505002 4534 mfﬂ:% 05X screw 1
6 30126006 254504 JEFF screw 1
7 30128032 240062 ] washer 1
8 NO01004 4805 1ZHIMS nut 1
9 30102024 254519 PR B R shaft i
10 30128015 206180 FEEEME  [washer 1
11 HO5004 306671 112 ring 1
12 30105013 2545068 WREREENT crank 1
13 S100029 4547 HZETM6 0. 75X 5  [screw 2
14 30126005 254507 REHE B block 1
15 30202018 254518 T4 48 crankshaft )
16 20123021 202176 JK795H 2k oil wick 1
17 001008 233020 0FIEIX 1.8 oring 1
18 20108006 i collar 1
19 S10026 U R screw 2
20 30104022 254516 WREF AR lever assembly 1
21 S01005 7020 B2ETM4X 10 screw 1
22 501017 7022 BEETMA X 14 screw 1
23 30117005 257565 L] spreader 1
24 30128018 ) washer 1

4:/Need mechanism

+=. WM H/Thread loosing assemblies

=) = P — =]
FFN:. PaiTs?No. Re/f.fﬁl.:lo. okl Description angt;er

1 310530002 253000-91 VR AT adjusting bar 1

301516005 253003 A B nut 1
3 30227008 240252 R spring 1
4 30227009 240253 RS spring 1
5 30202017 253026 5 presser bar 1
6 30104017 206139 JERIEL K presser bar clamp 1
7 301511009 ETMAX 12 screw 1
8 3010901700 253005-91 YR guide 1
9 S$11025 7025 BRETM4 X 20 screw 2
10 501006 7009 HATM3 X 4. 5 screw 1
11 3010206400 263008-91 Ein)ii] lever 1
12 30108006 192024 i collar 1
13 301512001 5084 iR ET screw 3
14 30112016 206157 JERAEL SRR |link 1
15 301520007 5386 AT screw 2
16 30127009 253010 R spring 1
17 30108005 206156 L] collar 1
18 30122023 HhE plug 1
19 30104019 206149 ) bell crank(upper) 1
20 301511011 5187 36 MR RET screw 1
21 30212018 253027 A0 MRS |link 1
22 301520008 5184 SERERURAT screw 2
23 30104020 206148 JEIE MR bell crank(lower) 1
24 301520013 002022-4 i TE [screw 1
25 31002006 A shaft 1
26 31012060 HERT lever 1
27 S01011 kT screw 1
28 S01004 kT screw 2
29 31012603 TSR link 1
30 31012061 FRAEAR link 1
31 S01004 BB screw 2
32 3011601300 257461-56 356/ i presser foot assy 1

3011601400 364)E presser foot assy 1
33 301511010 001170-3 TR R 52 8R4 ] screw 1
34 001006 240095 07[E8. 5X1.8  |oring 1
35 3100201000 ﬁ{: 125 IRIRFE :gjsfr:’g?yba’ .
36 30122023 % oil guard. 1
37 30112017 253028 JE R 5 finger guard 1
38 501016 4549 BEETMEX 17 screw .
39 N01004 4805 HEREM5 screw 1
40 S$12003 HRETMBX0.75%7  |screw 1
41 301520007 5386 HEET screw 2
42 31012072 Ft pulling plate 1
43 31012032 FEAR clamp 1
44 S01004 BEET screw 2
45 31012044 AR Support plate 1
46 31012025 5 14 stator .
47 S01002 7017 H2ETM4%6.5 screw 2
48 S01004 kT screw 2
49 31031004 HE% chain 1
50 30119020 7] cutter 1
51 3102200200 EerEeZy Steel wire rope 1

y e P e W
)TNtJ). Pags JNo. Re/f.f;rt(.lilo. A Description Nunier

1 3021400100 AL feed dog

1/30214001 A main feed dog 1

2[30214002 ZEEF diff feed dog 1
3 301511024 7019 2] screw 1
4 S01004 2% screw 1
5 S01002 7017 H24TM4%6.5 screw 2
6 30209050 0950 ZER) M differential crank 1
7 S05048 S7028 1257 M4x10 screw 1
8 30203013 252637 & bushing 1
9 30228008 240039 i) washer 1
10 L01004 7056 12HM5%0.5x13  |screw 1
11 30212099 252629 Vi SEi guide (left) 1
12 30226032 0932 e pin 1
13 30206003 0903 differential braces 1
14 30206004 0904 AT AR feed dog stand 1
15 30209080 0980 biig N slider 1
16 30202036 0936 EEVE ] crankshaft 1
17 30205081 0981 HEFF link 1
18 30203041 0941 e bushing 1
19 302509010 0910 I25TM4x18 screw 1
20 S05003 4531 25T M5%10 screw 1
21 302517005 0905 WASHULERET  |screw 1
22 30228020 1045 HETE AR washer 1
23 30204322 1027 puze i) pin 1
24 30204321 1026 FENIREERT link 1
25 30205008 252636 FEBNERT link 1
26 30226040 0940 il pin 1
27 S05003 4531 12T M5%10 screw 1
28 30204077 0977 7 link 1
29 30202035 0935 Z N crankshaft 1
30 30123014 202175 e oil wick 1
31 30126009 210766 il pin 1
32 20123021 202176 JKT795il1 2k oil wick 1
33 30123001 206748 EEsE) felt 11

7B ] SN R B
)Lc;. Pags JNo. Re/f.f;rt(.lilo. A Description Njﬂrzﬁier
1 31013014 P oossread 1
2 3102200200 FALRN 22 55 1
3 31012048 AR TR Loose line board 1
4 S04010 HRAT screw 2
5 S01004 3] screw 4
6 31012044 LESEIT 1
7 31012025 A 22 48 AR Wire rope clamp 1
8 S01005 HRE] screw 1
9 31013007 JuES P Loose line board 1
10 31013016 W e ceramic e 5
11 30113007 FLIE AR thread guide 5
12 31013022 FALRHR Loose line board 1
13 30103041 206202 e spacer 5
14 3011300400 254010A9U WAL (| eg 3
15 3011300500 254010B9U R ) gﬁ":"hfp”"g 1
16 3011300600 254010C9U RALE G AN 1
17 301S30010 001817-2A Je L E screw stud 1
18 30128016 210319 FLgF tension disc 2
19 30123027 FALRILL Fr 2 felt 1
20 30111005 208450-UA AR I3 % cup 1
21 30127011 301037 PEE (58 spring(heavy) 3
22 30111006 208448 I8 ratchet 1
23 301516006 208447-UA i R nut 1
24 30127012 201086 WER (F) spring(medium) 1
25 30127013 201068 HE#E (59 spring(light) 1
26 3101300700 201068 Je Lk 2% tension 1
27 31009004 AR block 1




r##514F/Cam assesblies

10, T4

+=. & H/Thread loosing assemblies

+)\. KADHHLIE:/Frame assemblies

5

No.

5
Parts No.

BHMNS
Ref.Part.No.

Ei

Description

Kot
Number

Photoelectric

+75. WEFHE/OIl pump assemblies

=3 = N =
H:‘Z Paft:v;\lo. Rifﬁﬁo. e Description %t Number
1 501004 7019 5T M4xT.8 screw 5
2 31013006 253505A LSUE27 thread take-up 1
3 505004 4501 #ETM5X14 screw 1
4 W02001 303067 g washer 1
5 30101018 253504 itk lever 1
6 20622019 FIE] plug 1
7 301512001 5084 M screw 2
8 30108005 240201 1] ring 1
9 30128008 FRLR A washer 1
10 31002001 253503 LR (hdl)  |shaft 1
11 30128019 204107 £ washer 1
12 W02002 201252 M43k [ washer 1
13 505048 4527 #5TMAX10 screw 1
14 501027 7009 #ETM3X6 screw 1
15 31013017 253507 =l thread guide 1
16 31012022 Eabo s thread support 1
17 S01006 WRET screw 1
18 30128034 g \washer 1
19 31013005 JUESTY thread guide 1
20 206530016 7170 E ] screw 2
21 501004 7018 #5TM4x7.8 screw 4
22 31012045 UL i g:’:cii;f"m” 1
23 30112033 253511 e NS thread guide 1
24 510026 4554 5TM3x3 screw 1
25 30112025 234561 FLR thread guide 1
26 30127014 253517 VI 3 spring 1
27 30112026 253593 JEERAR tension disc 1
28 301520009 OW09070-2 THLRIRET screw 1
29 $10001 4535 ETM3x4 screw 3
30 30113012 253545 BHAT I 2 holder 1
31 30113013 234521 LAY thread guide 3
32 30112027 253544 A ] 42 thread guide 1
33 W01001 303448 M4 Jy washer 1
34 S01006 7009 24T M3%4.5 screw 2
35 302516005 VA TR R adjusting nut 1
36 301530055 LR IRAT adjusting screw 1
37 30127016 137109 JeLl spring 1
38 20112033 137108 S thread retainer 2
39 30112032 253547 PRAEF RIS 2L thread guide 1
40 31012046 253548 MR 2R AR thread guide 1
41 31012018 LR thread guide 1
42 30112029 253514 MR 2R thread guide 1
43 31013011 253515 LR thread guide 1
44 3101204600 WA 2R 41 thread guide 1

=) =3 P — e
Blflz Paﬁt:No. Re?.ffri?\lo. B Description Njﬁ;er
1 30201029 225041 - oil reservoir 1
2 20528014 202287A EaC] washer, 1
3 301511015 51388 ST screw 1
1 30201029 255041 ik OTf TEServorT 1
2 20528014 202287 3] sticker 1
3 301511015 51388 ST screw 1
4 505007 4504 25 M8x20 5] M8x20 4
5 30222014 255042 AL oring 1
6 3022000300 1722 AL A oil pump assy 1
7 30102031 255024 [LES ] shaft 1
8 30120004 255025 L2 rotor 2
9 30120005 W17-6 FEEL rotor 1
10 30120005 255027 Bk rotor 3
11 30120008 255028 A cover 1
12 301520011 7105 IHALIRE] screw 2
13 30251300 1713 AT screw 2
14 30125003 255019 RS worm wheel 1
15 510002 4514 25T M5x5 screw 2
16 30120002 W17-4 W IR O brmp TXed 1
17 30220002 1714 WA (ED pump body 1
18 30120009 1719 WA (R pump body 1
19 30120003 1720 WA CFD pump body 1
20 S05004 4534 25T M5x12 screw 2
21 301530014 205111 S EET joint screw 3
22 20136001 206233 eI oil filter 1
23 201530030 210200 e screw 1
24 001010 206431 O[438.7x3.55 |Oring 1
25 302597 210201-PD i A cover 1
26 30131004 9A3002 SR filter seal 1
27 S01003 7021 124TM4x12 screw 3

+-t. EWEREBIA/Silicon oil delice assemblies

= P =3 — o=

F5  No Paft:v;\lo. Réf.f;?tt.jlilo. &3 Description NumT;er
1 504004 24T MAx15 screw 1
2 30227016 1516 BoRvE reset spring 1
3 30208020 1520 TR fe"g;’n:'n";”ng 1
4 30212068 1568 HEES bracket 1
5 30313019 WS ) reen guae 1
6 30313020 WS (D “:rr?ga:t?mde 1
7 501006 7009 5TM3x4.5 screw 3
8 30212084 1584 FTLRY thread guide 1
9 310520007 WRET screw 1
10 31027001 507 300 reset spring 1
11 31012037 TR T fight line wrench 1
12 30208022 1522 Pidk stop 1
13 31012036 HEAR layer 1
14 501002 ETMAx6.5 screw 2
15 30213025 167079 itk thread guide 1
16 10128001 FALESRET H )7 sticker 3
17 12928036 137108 INIEER Sy thread retainer 2
18 12927012 211388 JeA spring 1
19 301530055 A ERET adjusting screw 1
20 302516005 A g adjusting nut 1
21 31012034 R a AR cover 1
22 501002 BETMAX6 screw 2
23 3101302700 T NAEALYE :‘;ﬁzz;meaﬂ 1
24 S10007 URETMAx4 screw 2
25 31008027 SE 7 4P collar 1
26 S12003 4547 UR%TM6x0.75x5  |screw 1
27 30224004 #76902ZZNR  |bearing 2
28 30123022 B4 Wool top 1
29 S12003 4547 UR%TM6x0.75x5  |screw 1
30 31002012 4k shaft 1
31 S12003 4547 B24TM6%0.75x5  |screw 2
32 30235019 AR RS [time belt 1
33 S12003 4547 HAETM6x0.75%5  [screw 2
34 30203038 hRE bushing 1
35 30224004 #76902ZZNR  |bearing 1
36 501002 ETMAX6 screw 2
37 31027004 R reset spring 1
38 303602 MR (B |shield 1
39 310520005 il i8] screw 1
40 W03007 Ey spring 2
41 31022011 1 PR o cam gasket 1
42 31022012 R spring 1
3 303603 e 1
44 S10007 BRETMAx4 screw 1
45 30222006 IR cushion 1
46 501002 7017 125TM4x6.5 screw 4
47 30235021 NGEZ small timing belt 1

+F. EM\EBH/Lubricatrion assemblies
o) e P e o

'IJ\IOJ. Pa1r<tFS JNo. Ref.F’JeI:rt.lilo. i Description Ntﬁwﬂger
1 30136006 1609 ek pipe 1
2 301530012 255037 HEIRET screw 1
3 30121021 205113A D5xOTiEF tube 1
4 20636001 200136 ARk joint 2
5 30129006 202199 WERE (K |clamp 2
6 301530013 200152 i AT screw 2
7 30121012 255003 s oil pipe 1
8 30123010 240136 i felt 1
9 510002 4514 5] M5X5 screw 1
10 31027005 [ B R back felt circlip 1
11 30223023 SR B ;ij"feid'e bar 1
12 12921002 240006 D3xO5 screw 1
13 20429001 202199 AR clamp 7
14 30112039 255006 e oil guard 1
15 501002 7017 4T M4x6.5 screw 2
16 3012010500 255007-91 Tt h oil distributor 1
17 N01001 4821 125 M4 nut 1
18 12921005 240134 DaxOBiEF tube 1
19 3022100800 255094-91 A AL oil splash pipe 1
20 30136005 255123 R ek joint 1
21 20122033 Y washer 7
22 12921002 DO3xD5ih screw 1
23 $04010 7018A 5T MAX5.5 screw 2
24 W01001 B sticker 1
25 30221023 DAxOBi T pipe 1
26 30223022 [ERIEES felt 1
27 $01002 7018 ETMAXT screw 1
28 201530004 I higeT joint screw 1
29 12921002 D3 P5H tube 1
30 12512073 g tubing clamps 1
31 30227040 I8 52 H screw 1
32 S05048 24T screw 1

33 30223023 F745 [l felt

= = Py — e
Blflz Paﬁt:No. Re/f. faﬁ?\lo. A Description Njﬁ;er

1 30111070 FREM £ f;"sce‘:csi?(tpper) 1

2 30112040 207067-PD il gl cap 1

3 P03008 206781 i 2x6 pin 2

4 $16002 7009 TR STISX [sorew 2

5 30123011 207068 S felt 1

6 30201075 1075 e silicone oil box 1

7 S01004 7019 14T M4x7.8 screw 2

8 30201014 255107 EEs T el 1

9 30209017 206851 Mk plug 1

10 30223005 240247 S felt 1

11 30126009 210766 [ pin 1

12 12921002 240246 Y Je il e tube 1

13 20123021 202175 JK856811 2 oil wick 1

14 30212666 2666 FE AR z';'fcf:;”e oil box 1

15 30222028 2028 Bl b silicone oil box 1

cover

1 3103300100 SHEEfA R servo motor 1
2 3103000400 g plug 1
3 20131063 E 7N washer 1
4 207511026 W4T screw 1
5 21111018 JACKlogou logo 1
6 21228001 Iy washer 1
7 310S17001 WRET screw 2
8 3103000300 LEDAT LED light 1
9 S05068 5T M5x20 screw 8
+i. &%/ Thread apool assemblies
= AR Par BN - i
o | il | | veserpion |y
1 3013102700 LA thread assy 1
2 30102032 503-SA B thread bar (loer) 1
3 30128024 509 g washer 2
4 30101028 505SA Kk bracket (3-spool) 1
5 30101029 505SA RIS bracket (3-spool) 1
6 20131006 380A 2tk spool pin 5
7 102002 201252 il 4 washer 5
8 30101030 527-SA Kid 2 bracket (3-spool) 1
9 20631025 381-SA St spool tray 5
10 20631024 507 FEAE cushion 5
11 20131008 382-SA bk spool retaining 5
12 102004 7102 R M6 X 34 screw 2
13 01003 512 6 washer 2
14 504001 4022 5T M6 X 10 screw 2
15 30102034 502-SA g i thread bar (upper. 1
16 30129005 504-SA R joint 1
17 504002 4021 AT M5X 16 screw 4
18 N01004 4805 B V5 nut 1
19 30111008 383-SA i bracket 1
20 30113018 384 Tk thread guide bar 1
21 504003 4014 AT MAX 25 screw 1
22 30101031 527ASA [SET bracket 1
23 20631017 233-SA i 5E % holder 1
24 504004 4012 AT MAX 15 screw 3
25 N01005 4803 B M4 nut 9
26 20131036 293A itk thread guide bar 1
27 20131090 tread guide pipe 5
28 20131112 LSS plastic cover 5
29 30103045 506 Wkt thread guide 5
30 30122027 386 L rid cap 1
31 N01026 5476 B MISX 1.5 |screw 1
32 30128062 ik washer 2




